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b- Physical and Mechanical Testing Results

Test RO
Tested Property Specification Limits Resulis
. . M R See enclosed
Sieve Analysis ASTM C136 ASTM C33 grading results
SS? Specific Weight, TEST 2-4* == 2654
t/m
Moisture Content, % TEST 2-3** - 0.01
Absorption Ratio, % TEST 2-3** Max. 2.5% 2.03
Bulk Density, t/m? :
Compacted TEST 2-5** - 1.603
Un-compacted 1.522
Clay Lumps and TEST 2-11** Nil -
Friable particles, %
Organic Impurities TEST 2-21** Nil Nit
Abrasion (L A) JTESTE2417%* Max. 30% 228
Flakiness Index TEST 2-8** Max. 25% 7.9
Elongation index TEST 2-7** Max. 25% 11.4
* AMERICAN SOCIETY FOR TESTING AND MATERIALS
T AL e At ! st s Clabd A el il i g el g el 288
Consulting Eng.
ProfDr Hossam Hassan
pleeries
(02/06)
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Tal. : 02 - 22090738 - Fax : 02 - 22080110
P.C.: 11241 - Cairo - Egypt E-mail : heliopolis_hcte@hotmall com
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RESULTS OF SIEVE ANALYSIS, PHYSICAL AND MECHANICAL
ANALYSES QF COARSE AGGREGATE SAMPLE
{Crushed stones — Size 1)

a- Sieve Analysis:

% Passing
L”\‘{';TSS_"ZS_,TSM C33 " g0mm. | 12.5mm 9.5 mm 4.75 mm 2.36mm
Size NO.";)'“ 100 995 689 | 27 | 03
100 90-100 40-70 0-15 05

% passing 200 sieve =0.0%

(L]

i
¥ //
W /
§ ‘:LJI // / —— Samgle
=, ju) /4 —a— Bin, Limit
=
< 30 /// —a— Mar | imit
20 -
1] ] // I
iy s ;
T
236 475 9.5 125 v
Sieve Size ((mm)
4 ~
G S
D4 Lo i —
— e i
(01/06)
1381 Komaish EI Nile - Aghakhan - Komaish El Nile Towors -Tawer 13 W o daill GhainsS £l — Slalal — Ll Gl ATAN
Tel. : 02 -22090738 - Fax: 02 - 22090110 R 0 & S0 R ATREIRL (PR A S8 O) AL ST T
£.C.: 11243 - Cairo - Egypt E-mail - heliopolis_hatchotmail com Tyall = AAYEN gy ol
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Date 1202424423

b- Physical and Mechanical Testing Results

Test ke

Tested Property Specification Limits Results
i ; . . See enclosed
ieve Analysis ASTM C136 ASTM C33 grading resulls
SD Specifi igh
e pecific Weight, | 1oy 5 e 2624
loisture Content, % TEST 2-3** 0.04
bsorption Ratio, % TEST 23888 Max. 2.5% 1.87
ulk Density, ¥ym?3 :
ompacted TEST 2-5™* e 1.535
n-compacted \ 1.454
lay Lumps and *» )
riable particles, % TEST 2-11 Max. 3.0%
rganic Impurities TEST 2-21* Nil Nil
brasion (L A.) TEST 247" Max. 30% 241
lakiness Index TEST 2-8* Max. 25% 15.1
longation Index TEST 2-7** Max. 25% 12.7
{RICAN SOGIETY FOR TESTING AND MATERIALS.
i pall o pd e LAY Qb ot el A A il A0 e sl 5 a3 450

Consuiting Eng.

Prof Dr. Hogsam Hassan

et/

(04/06)

n EI Nile - Aghakhan - Kamaish £1 Nite Towers -Tower 13
080738 - Fax : 02 - 22090110
- Cairo - Egypt E-mait : heliopolis_hctc@hotmail.com
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Company @ 3okl L Sl Jall 38 2
Project DAl jgas - el Glaill Gl 5 fS f 52
Subject D20 e S Aiad Rulall Gpatiall o jlast
Date 12024 41123

RESULTS OF SIEVE ANALYSIS, PHYSICAL AND MECHANICAL

ANALYSES OF COARSE AGGREGATE SAMPLE
(Crushed stones — Size I1)

-

a-Sieve Analysis:-
% Passing B o
nggg AQSEM C33 |37 5mm | 25.0mm | 19.0mm | 12.5mm | 9.5mm | 4.75mm
(Size No o 100 100 85.0 100 | 0.9 0.1
| Sieie8q) 100 90-100 | 40-85 | 1040 | 015 | 05

% passing 200 sieve = 0.0%

106
90 =T
80 /' 7
g 7 77 VA B
£ 7 —e— Sample
2 s
(s / —— Min. Limit
o o 7
L Rl / ~—a— Max, Limit
0
10 ez
0
#.75 9.5 }2.5 19 a5 375
Sieve Size ((mm)
)

(03/06)
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Company 3kl el ddall i 38,5 Company @ 3okl LY Addalt Jul 38,4

Project ol e - gyl Ul s 5 S £ Project hugeall jyan - pup il o o g N5 21y
Subject © et Jay el dongedall il Dy : : Subject Db e Ll sl dalali i jldal
Date $2024 L 4 23 — ' Date  :2024 0,423

b- Physical Testing Results RESULTS OF SIEVE ANALYSIS AND PHYSICAL ANALYSIS OF FINE

AGGREGATE SAMPLE
o atural Sand
Tested Property Tesl . Limits Results a Sieve Analysis:-
Specification

) . - See enclosed LIMITS Z.Passing T -

Sieve Analysis. ASTM C136 ASTM C33* rading results ASTM 9.5mm | 4.75mm | 2.36mm | 1.18mm | 0.6mm | 0.3mm | 0.15mm
: _ grading | C o Loy 100 100 | 98.8 85.0 60.0 | 181 | 32
SSE’ Specific Weight. | ) 4u 2689 (OO MM 7900 | 95-100 | 80-100 | 50-85 | 25-60 | 5-30 | 0-10
vm '
- % passing 200 sieve =1.2 %
Moisture Content, % TEST 2-3** e 0.01
Absorption Ratio, % TE -3 . 2.09 .
rption Ratio, % ST 2 Max. 2.0% 0.64 x::: : e

Bulk Density, tym3 : \ Yl
Compacted TEST 2-5** - 1.701 o
Un-compacted 1.630 E —— Sample
Clay L oo . !

ay Lumps and TEST 211 Max. 3.0% B /4 —— Min. Limit
Friable particles, % & / /

30 / /j( —— Max, Limit
QOrganic Impurities TEST 2-21** Nil Nil 20 A i
10 .
* AMERICAN SOCIETY FOR TESTING AND MATERIALS 0 "./“/
R A o pad Aghensl ind 5851 s 0 Rl A Al L i ) el 5yl 3,58 pan 0.5 03 0.6 118 236 475 93
Sieve Size ((mm)
Consulting Eng.

Prof Dr. Hossam Hassan

— e e ———
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{06/06)
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CHEMICAL ANALYSIS OF COURSE AGGREGAT (Crushed Stone — Size2)

T RESUL % g T
TES E TS (%) L‘ Al

’QHF SPECIFICATION

..... R 150 e 5yl 50)
(-\_\L.a]l Ayl yali

Chlorides (C17)*

0.040%

Sulphates (SO3) **

“ACld exlrac(ion

&

Consulting Eng. !'in < y

Prof.Dr./Hossam,E  Hass n

(02/03)
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CHEMICAL ANALYSIS OF COURSE AGGREGATE (Cfushed Stone - Size1)

TEST

fim

‘.ﬁh-
RESULTS (%) LIMITS OF SPECIFICATION
Ll MG g pecadl (g el 3 ySHY)
T sizet (Al G 52l

Chiorides (CI-)*

¥ i
0.003 ™ ﬁg‘* 0.040% ll

Sulphates (SO3) **

b Amd exlractlon

(01/03)
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Calro Unlvarohy

Matorlals Tasting Lab

Your Ilef. Dajo: U
Laly, 3ef, No, ) AVVLSEAG £ 2004
Nate: 142021

Appliean t

hpeclivens

ity oW atalt il B

S =
Facully of Enginerring

I L S P R R P

Kilthedd Sreel Nora

Compnring Meehanicpt Resuits With Speelfientions Limfis

Arcptillngin (15 202-202021)
Lot af Mschpnlenl Praneriles
Resulls
Properiy | T \ ES I00-22. Liwtls
. HGrale ISINY 1)

Hent Mo, I
Numlanl Dianterer (wm) 31 1 n MiA
Sinas Per hlcter (kgiin) 623 £.2ha 6.25% Vaver (B1M] o B.306)
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